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1. General Information 

1.1. EUT Description 

Product Name GPS Locator 

Trade Name Queclink 

Model No. CP100 

Type of modulation Wifi: 64QAM (54.48Mbps), 16QAM (36, 24Mbps), 
QPSK (18, 12Mbps), BPSK (9, 6Mbps); CCK (11, 
5.5Mbps), DQPSK (2Mbps), DBPSK (1Mbps) 

Type of antenna joint Spring touch 

Antenna type Soldered on PCB 

Tx Frequency Range  Wifi: 2412MHz~2462MHz 

Antenna Gain Wifi: -1.5dBi 

Channel number Wifi: 11 

Channel separation Wifi: 5MHz (ch1~ch11) 

Rx Frequency Range  Wifi: 2412MHz~2462MHz 

 

1.2. Test Mode 

SIMT EMC has verified the construction and function in typical operation. All the test modes 
were carried out with the EUT in normal operation, which was shown in this test report and 
defined as: 
 

Test Mode Wifi (keep continuous transmitting) 
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1.3. Tested System Details 

The types for all equipments, plus descriptions of all cables used in the tested system (including 
inserted cards) are: 
 

Product Manufacturer Model No. Serial No. Power Cord 

1 EUT Queclink Wireless 
Solutions Co., Ltd CP100 N/A Non-Shielded, 1.00m 

2 PC Lenovo 14002 EB09094065 N/A 

3 Adapter 
Soucething High 

Electric ( iamen) Co., 
Ltd 

P-05113-050050 N/A Shielded, 1.19m 

 

1.4. Configuration of tested System 
Connection Diagram 

 
 

Signal Cable Type Signal cable Description 
A Output cable on adapter 1-(Shielded, 1.19m) 
B USB cable 1-(Shielded, 1.04m) 
C Input cable on adapter N/A 
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1.5. EUT Exercise Software 
1 Power on the EUT. 

2 

The engineering mode is used to set the TX channel, rate and power level by the software 
Maui META. The detailed setup was displayed as follow. 

 
3 Perform test . 
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1.6. Test Facility  
 
Site Description:  
 Jan 01, 2011 Accreditation on NVLAP 
 NVLAP Lab Code: 200632-0 
 June 26, 2010 Accreditation on DNV 
 Statement No.: 639-10-LAB22 
  
Site Name: SIMT EMC Lab 
 
Site Address: 716 Yi Shan Road. Shanghai. China 
 TEL: 8621-6470-1390 / FAX : 8621-6451-4252 

E-Mail: EMC@SIMT.com.cn 

 
 

mailto:EMC@SIMT.com.cn
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2. Test Summary 
 

FCC Rule DESCRIPTION OF TEST Result Section 

§15.247(e) Power spectral density Passed 3 

§15.247 (a) 6 dB bandwidth Passed 4 

§15.247(b) Peak Output Power (Conduction) Passed 5 

§15.247(d) Spurious Emissions (Conduction) Passed 6 

§15.247(d) Band edge measurement Passed 7 

§15.247(d) 
§15.35(b) 
§15.209(a) 

Spurious Emissions (Radiation) Passed 8 
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3. Power spectral density 

3.1. Test Equipment 

The following test equipment are used during the Power spectral density test: 

Item Instrument Manufacturer Type No./Serial No Due Date 

1 Spectrum Analyzer R & S FSU 26/ 200932 2011.12.05 

2 10dB Attenuator Agilent 8493C/ 76156 2011.12.19 

 

3.2. Test Setup 

 

3.3. Limits 

Limits ≤8dBm 

 



  Report No: 201110-3-03006F 

   

 Page: 11 of 97 Version: 2.0 

 

 

3.4. Test Procedure 

Use the following spectrum analyzer settings: 

Span = 1.5MHz 

RBW ≥3KHz 

VBW ≥ RBW 

Sweep time=span/ RBW 

Detector function = peak 

Trace = max hold 

Allow the trace to stabilize. 

3.5. Test Specification 

According to CFR 47 FCC Part 15.247 

3.6. EUT Operation  

See chapter 1.2 of this test report. 

3.7. Test Result 

channel mode 
Data Rate 

(Mbps) 
Measured level 

(dBm) 
Limit (dBm) Result 

1 -1.04 ≤8.00 Pass 

5.5 0.13 ≤8.00 Pass 802.11b 

11 -0.59 ≤8.00 pass 

6 -13.28 ≤8.00 Pass 

24 -11.17 ≤8.00 Pass 

1 

802.11g 

54 -13.00 ≤8.00 pass 

1 6.30 ≤8.00 Pass 

5.5 3.01 ≤8.00 Pass 802.11b 

11 5.42 ≤8.00 pass 

6 -11.43 ≤8.00 Pass 

24 -12.70 ≤8.00 Pass 

6 

802.11g 

54 -13.33 ≤8.00 pass 

1 5.29 ≤8.00 Pass 

5.5 7.53 ≤8.00 Pass 802.11b 

11 7.36 ≤8.00 pass 

6 -11.60 ≤8.00 Pass 

24 -12.79 ≤8.00 Pass 

11 

802.11g 

54 -14.03 ≤8.00 pass 
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802.11b, channel 1, 1Mbps 

 
 

802.11b, channel 1, 5.5Mbps 
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802.11b, channel 1, 11Mbps 

 
802.11b, channel 6, 1Mbps 
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802.11b, channel 6, 5.5Mbps 

 
 

802.11b, channel 6, 11Mbps 
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802.11b, channel 11, 1Mbps 

 
802.11b, channel 11, 5.5Mbps 
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802.11b, channel 11,11Mbps 

 
 

802.11g, channel 1,6Mbps 
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802.11g, channel 1,24Mbps 

 
 

802.11g, channel 1,54Mbps 
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802.11g, channel 6,6Mbps 

 
 

802.11g, channel 6,24Mbps 
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802.11g, channel 6,54Mbps 

 
 

802.11g, channel 11,6Mbps 
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802.11g, channel 11,24Mbps 

 
 

802.11g, channel 11,54Mbps 
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4. 6 dB bandwidth 

4.1. Test Equipment 

The following test equipment are used during the 6 dB bandwidth test: 

Item Instrument Manufacturer Type No./Serial No Due Date 

1 Spectrum Analyzer R & S FSU 26/ 200932 2011.12.05 

2 10dB Attenuator Agilent 8493C/ 76156 2011.12.19 

4.2. Test Setup 

 

4.3. Limits 

Limits ≥500 kHz 
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4.4. Test Procedure 

Use the following spectrum analyzer settings: 

Span = approximately 2 to 3 times the 6 dB bandwidth, centered on a channel 

RBW ≥ 100KHz 

VBW ≥ RBW 

Sweep = auto 

Detector function = peak 

Trace = max hold 

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use the 

marker-to-peak function to set the marker to the peak of the emission. Use the marker-delta 

function to measure 6 dB down one side of the emission. Reset the marker-delta function, and 

move the marker to the other side of the emission, until it is (as close as possible to) even with the 

reference marker level. The marker-delta reading at this point is the 6 dB bandwidth of the emission. 

If this value varies with different modes of operation (e.g., data rate, modulation format, etc.), repeat 

this test for each variation. 

4.5. Test Specification 

According to CFR 47 FCC Part 15.247 

4.6. EUT Operation  

See chapter 1.2 of this test report. 
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4.7. Test Result 

 

channel mode 
Data Rate 

(Mbps) 
Measured 6dB 

bandwidth (MHz) 
Limit  
(kHz) 

Result 

1 10.06 ≥500 Pass 

5.5 11.06 ≥500 Pass 802.11b 

11 9.05 ≥500 Pass 

6 16.35 ≥500 Pass 

24 16.39 ≥500 Pass 

1 

802.11g 

54 16.50 ≥500 Pass 

1 10.06 ≥500 Pass 

5.5 10.14 ≥500 Pass 802.11b 

11 10.14 ≥500 Pass 

6 16.11 ≥500 Pass 

24 16.36 ≥500 Pass 

6 

802.11g 

54 16.32 ≥500 Pass 

1 9.09 ≥500 Pass 

5.5 9.71 ≥500 Pass 802.11b 

11 8.33 ≥500 Pass 

6 16.06 ≥500 Pass 

24 16.04 ≥500 Pass 

11 

802.11g 

54 16.28 ≥500 Pass 
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802.11b, channel 1, 1Mbps 

 
        
802.11b, channel 1, 5.5Mbps 
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802.11b, channel 1, 11Mbps 

 
 

802.11b, channel 6, 1Mbps 
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802.11b, channel 6, 5.5Mbps 

 
 
802.11b, channel 6, 11Mbps 
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802.11b, channel 11, 1Mbps 

 
802.11b, channel 11, 5.5Mbps 
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802.11b, channel 11, 11Mbps 

 
802.11g, channel 1, 6Mbps 
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802.11g, channel 1, 24Mbps 

 
802.11g, channel 1, 54Mbps 
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802.11g, channel 6, 6Mbps 

 
802.11g, channel 6, 24Mbps 
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802.11g, channel 6, 54Mbps 

 
 

802.11g, channel 11, 6Mbps 

 



  Report No: 201110-3-03006F 

   

 Page: 32 of 97 Version: 2.0 

 

 

 
802.11g, channel 11, 24Mbps 

 
 

802.11g, channel 11, 54Mbps 
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5. Peak Output Power (Conduction) 

5.1. Test Equipment 

The following test equipment are used during the Peak Output Power (Conduction) test: 

Item Instrument Manufacturer Type No./Serial No Due Date 

1 Spectrum Analyzer R & S FSU 26/ 200932 2011.12.05 

5.2. Test Setup 

 

5.3. Limits 

Limits <30dBm 

5.4. Test Procedure 

The output power of the cell signal of the testing equipment will be increased until the output 
power of the EUT reach a maximum value. Then the test data can be read at the tester screen. 
The loss between RF output port of the EUT and the input port of the tester will be taken into 
consideration. 

The measurement will be conducted at different three channels.  
Use the following spectrum analyzer settings: 

RBW≥EBW; VBW≥ RBW; Detector function = peak; Trace = max hold 
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5.5. Test Specification 

According to CFR 47 FCC Part 15.247 

5.6. EUT Operation  

See chapter 1.2 of this test report. 

5.7. Test Result 

 

channel mode 
Data 
Rate 

(Mbps) 

Frequency 
measured 

(MHz) 

Cable 
loss 
(dB) 

Measurement 
result 
(dBm) 

Carrier 
power 
(dBm) 

Limit 
(dBm) 

Result 

1 2412 0.56 13.69 14.25 <30.00 Pass 

5.5 2412 0.56 13.27 13.83 <30.00 Pass 802.11b 

11 2412 0.56 12.90 13.46 <30.00 pass 

6 2412 0.56 16.14 16.70 <30.00 Pass 

24 2412 0.56 15.98 16.64 <30.00 Pass 

1 

802.11g 

54 2412 0.56 17.65 18.21 <30.00 pass 

1 2437 0.67 13.41 14.08 <30.00 Pass 

5.5 2437 0.67 12.49 13.16 <30.00 Pass 802.11b 

11 2437 0.67 12.53 13.20 <30.00 pass 

6 2437 0.67 17.05 17.72 <30.00 Pass 

24 2437 0.67 17.18 17.85 <30.00 Pass 

6 

802.11g 

54 2437 0.67 17.25 17.92 <30.00 pass 

1 2462 0.72 13.27 13.99 <30.00 Pass 

5.5 2462 0.72 13.05 13.77 <30.00 Pass 802.11b 

11 2462 0.72 13.42 14.14 <30.00 pass 

6 2462 0.72 16.60 17.32 <30.00 Pass 

24 2462 0.72 16.97 17.69 <30.00 Pass 

11 

802.11g 

54 2462 0.72 16.90 17.62 <30.00 pass 
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802.11b, channel 1, 1Mbps 

 
802.11b, channel 1, 5.5Mbps 
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802.11b, channel 1, 11Mbps 

 
 

802.11b, channel 6, 1Mbps 
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802.11b, channel 6, 5.5Mbps 

 
 
802.11b, channel 6, 11Mbps 
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802.11b, channel 11, 1Mbps 

 
802.11b, channel 11, 5.5Mbps 
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802.11b, channel 11, 11Mbps 

 
802.11g, channel 1, 6Mbps 
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802.11g, channel 1, 24Mbps 

 
 

802.11g, channel 1, 54Mbps 
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802.11g, channel 6, 6Mbps 

 
 

802.11g, channel 6, 24Mbps 
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802.11g, channel 6, 54Mbps 

 
 

802.11g, channel 11, 6Mbps 
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802.11g, channel 11, 24Mbps 

 
 

802.11g, channel 11, 54Mbps 
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6. Spurious Emissions (Conduction) 

6.1. Test Equipment 

The following test equipment are used during the Spurious Emissions (Conduction) test: 

Item Instrument Manufacturer Type No./Serial No Due Date 

1 
Signal and Spectrum 

Analyzer 
R & S FSV7/ 101836 2011.12.02 

2 10dB Attenuator Agilent 8493C/ 76156 2011.12.19 

3 Spectrum Analyzer R & S FSU 26/ 200932 2011.12.05 

 

6.2. Test Setup 

 

6.3. Limits 

Limits < (P-20dB) 

Note: P is the highest level of the desired power ; 
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6.4. Test Procedure 

Spurious RF Conducted Emissions: 
The EUT was connected to Spectrum Analyzer and Base Station via power divider. Use the 

following spectrum analyzer settings: 

Span = wide enough to capture the peak level of the in-band emission and all spurious 

emissions (e.g., harmonics) from the lowest frequency generated in the EUT up through 

the 10th harmonic. Typically, several plots are required to cover this entire span. 

RBW = 100 kHz;VBW ≥ RBW; Sweep = auto; Detector function = peak; Trace = max hold 

Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded. The 

level displayed must comply with the limit specified in this Section. 

 

6.5. Test Specification 

According to CFR 47 FCC Part 15.247 

6.6. EUT Operation  

       See chapter 1.2 of this test report 
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6.7. Test Result 

 

channel mode 
Data Rate 

(Mbps) 
Measured level 

(dBc) 
Limit (dBc) Result 

1 Refer to picture <-20 Pass 

5.5 Refer to picture <-20 Pass 802.11b 

11 Refer to picture <-20 Pass 

6 Refer to picture <-20 Pass 

24 Refer to picture <-20 Pass 

1 

802.11g 

54 Refer to picture <-20 Pass 

1 Refer to picture <-20 Pass 

5.5 Refer to picture <-20 Pass 802.11b 

11 Refer to picture <-20 Pass 

6 Refer to picture <-20 Pass 

24 Refer to picture <-20 Pass 

6 

802.11g 

54 Refer to picture <-20 Pass 

1 Refer to picture <-20 Pass 

5.5 Refer to picture <-20 Pass 802.11b 

11 Refer to picture <-20 Pass 

6 Refer to picture <-20 Pass 

24 Refer to picture <-20 Pass 

11 

802.11g 

54 Refer to picture <-20 Pass 
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802.11b, channel 1, 1 Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11b, channel 1, 5.5 Mbps 
9kHz~30MHz 

 
 

30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11b, channel 1, 11 Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 



  Report No: 201110-3-03006F 

   

 Page: 50 of 97 Version: 2.0 

 

 
 

802.11b, channel 6, 1 Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11b, channel 6, 5.5 Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11b, channel 6, 11 Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11b, channel 11, 1 Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11b, channel 11, 5.5Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11b, channel 11, 11Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 1, 6Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 1, 24Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 1, 54Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 6, 6Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 6, 24Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 6, 54Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 11, 6Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 11, 24Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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802.11g, channel 11, 54Mbps 
9kHz~30MHz 

 
30MHz~25GHz 

 
Note: The signal beyond the limit is carrier 
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7. Band edge measurement  

7.1. Test Equipment 

The following test equipment are used during the band edge test: 

Item Instrument Manufacturer Type No./Serial No Due Date 

1 
Signal and Spectrum 

Analyzer 
R & S FSV7/ 101836 2011.12.02 

2 10dB Attenuator Agilent 8493C/ 76156 2011.12.19 

 

7.2. Test Setup 

 

7.3. Limits 

Limits < (P-20dB) 

Note: P is the highest level of the desired power ; 
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7.4. Test Procedure 

Band-edge Compliance of RF Conducted Emissions： 

Use the following spectrum analyzer settings: 

Span = wide enough to capture the peak level of the emission operating on the channel closest to 

the ban edge, as well as any modulation products which fall outside of the authorized band of 

operation RBW ≥ 1% of the span; VBW ≥ RBW; Sweep = auto; Detector function = peak; Trace = 

max hold Allow the trace to stabilize. Set the marker on the emission at the band edge, or on the 

highest modulation product outside of the band, if this level is greater than that at the band edge. 

Enable the marker-delta function, then use the marker-to-peak function to move the marker to the 

peak of the in-band emission.  

7.5. Test Specification 

According to CFR 47 FCC Part 15.247 

7.6. EUT Operation  

       See chapter 1.2 of this test report 

7.7. Test Result 

 

channel mode 
Data Rate 

(Mbps) 
Measured Level 

(dBc) 
Limit (dBc) Result 

1 Refer to picture <-20 Pass 

5.5 Refer to picture <-20 Pass 802.11b 

11 Refer to picture <-20 Pass 

6 Refer to picture <-20 Pass 

24 Refer to picture <-20 Pass 

1 

802.11g 

54 Refer to picture <-20 Pass 

1 Refer to picture <-20 Pass 

5.5 Refer to picture <-20 Pass 802.11b 

11 Refer to picture <-20 Pass 

6 Refer to picture <-20 Pass 

24 Refer to picture <-20 Pass 

11 

802.11g 

54 Refer to picture <-20 Pass 
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Band-edge, 802.11b, channel 1, 1Mbps 

 
Band-edge, 802.11b, channel 1, 5.5Mbps 
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Band-edge, 802.11b, channel 1, 11Mbps 

 
Band-edge, 802.11b, channel 11, 1Mbps 
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Band-edge, 802.11b, channel 11, 5.5Mbps 

 
 
Band-edge, 802.11b, channel 11, 11Mbps 
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Band-edge, 802.11g, channel 1, 6Mbps 

 
 
Band-edge, 802.11g, channel 1, 24Mbps 
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Band-edge, 802.11g, channel 1, 54Mbps 

 
 
Band-edge, 802.11g, channel 11, 6Mbps 

 



  Report No: 201110-3-03006F 

   

 Page: 72 of 97 Version: 2.0 

 

 
 
 
Band-edge, 802.11g, channel 11, 24Mbps 

 
Band-edge, 802.11g, channel 11, 54Mbps 
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8. Spurious Emissions (Radiation) 

8.1. Test Equipment 

The following test equipment are used during the Spurious Emissions (Radiation) test 

Item Instrument Manufacturer Type No./Serial No Due Date 

1 EMI Test Receiver R & S ESI 26/ 838786/011 2011.12.22 

2 
Double-Ridged Waveguide Horn 

Antenna 
HF 906 HF 906/ 100023 2011.06.17 

3 
Loop Field Strength Measuring 

System 
SCHWARZBECK FMZB 1516/ 114 2011.11.29 

4 SAC 10m channels R & S CP1.2/X1-3GHz / N/A 2011.09.12 

5 SAC 10m channels R & S CP2/X1-18GHz / N/A 2011.09.12 

6 BiConiLog Antenna ETS·LINDGREN 3142C/ 00091725 2011.11.04 

7 Pre-Amplifier R & S AFS42-00101800/ 1096336 2012.01.19 

8 Spectrum Analyzer R & S FSU 26/ 200932 2011.12.05 

9 Pyramidal Horn Antenna ETS·LINDGREN 3160-09/ 00086671 2011.06.17 

10 Amplifier MITEQ 
AFS4-00102650-42-8P-4 / 

1405286 
2011.06.11 

 

8.2. Test Setup 
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8.3. Limits 

Frequency 
(MHz) 

Limits 
(dB uV/m) 

Measured distance 
(m) 

0.009 – 0.490 107.60-72.88 

0.490 – 1.705 52.88-42.05 

1.705 – 30 48.62 

10 

30~88 40.00 

88~216 43.52 

216-960 46.02 

960-1000 54.00 

3 

8.4. Test Procedure 

Radiated Emission ( 9 kHz – 30 MHz) : 
Spurious emissions from the EuT are measured in the frequency range of 9 kHz to 30 MHz using a 

tuned receiver and a shielded loop antenna. The antenna was positioned 3, 10 or 30 meters 

horizontally from the EuT. Measurements have been made in all three orthogonal axes and the 

shielded loop antenna was rotated to locate the maximum of the emissions. The emission limits are 

based on measurements employing a CISPR quasi-peak detector except for the frequency bands 

9-90 kHz, 110-490 kHz. 

 

Radiated Emission ( 30 MHz – 1000 MHz) : 
According to description of ANSI C63.4-2003 sec.13.1.4 and RSS 210 sec.2.6, the preliminary 

radiated emissions measurement were carried out. The preliminary radiated measurements were 

performed at the measurement distance that specified for compliance to determine the emission 

characteristics of the EUT. The EUT configuration (in X, Y and Z axis), cable configuration and 

mode of operation were determined for producing the maximum level of emissions. These 

configurations were used for the final radiated emissions measurements. The measurement is 

carried out using a spectrum analyzer or receiver. The Quasi-peak detector is used and RBW is set 

to 120kHz .The antenna height and turn table rotation is adjusted until the maximum power value is 

founded on spectrum analyzer or receiver. 
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Radiated Emission (Above 1 GHz) : 

According to description of ANSI C63.4-2003 sec.13.1.4 and RSS 210 sec.2.6, the preliminary 
radiated emissions measurement were carried out. The preliminary radiated measurements were 
performed at the measurement distance that specified for compliance to determine the emission 
characteristics of the EUT. The EUT configuration (in X, Y and Z axis), cable configuration and 
mode of operation were determined for producing the maximum level of emissions. These 
configurations were used for the final radiated emissions measurements. The measurement is 
carried out using a spectrum analyzer or receiver. The spectrum analyzer scans from 1GHz to 
25GHz (higher than the 10th harmonic of the carrier). The peak detector is used for Peak limit and 
RBW is set to 1MHz ,VBW ≥ 3RBW. The peak detector is used for Average limit and RBW is set to 
1MHz ,VBW is 10Hz. The antenna height and turn table rotation is adjusted until the maximum 
power value is founded on spectrum analyzer or receiver. 

8.5. Test Specification 

According to CFR 47 FCC Part 15.247, FCC Part 15.209  
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8.6. EUT Operation 

       See chapter 1.2 of this test report. 

8.7. Test Result 

 
Radiated Emission (9 kHz – 30 MHz) : 
All configurations of EUT have been investigated and the worst case mode has been listed. 

Mode of EUT: 802.11b 

Antenna polarity: X, Test distance: at 10m 

Frequency   

(MHz) 

Antenna Factor 

(dB/m) 

Cable 

loss 

(dB) 

Receiver 

reading      

(QP) 

 (dBuV) 

Emission 

Level  

(QP)  

(dBµV/m) 

Limit     

(dBµV/m) 

Margin   

(dB) 

0.5201 19.99 0.15 10.96 31.10 52.38 21.28 

7.5588 19.66 0.28 10.76 30.70 48.60 17.90 

7.5707 19.66 0.28 11.36 31.30 48.60 17.30 
Antenna polarity: Y, Test distance: at 10m 

7.5588 19.66 0.28 19.06 39.00 48.60 9.60 

7.6782 19.67 0.28 18.55 38.50 48.60 10.10 

8.6573 19.77 0.30 15.33 35.40 48.60 13.20 
Antenna polarity: Z, Test distance: at 10m 

1.1589 19.85 0.45 6.00 26.30 45.44 19.14 

1.5709 19.97 0.36 5.57 25.90 42.81 16.91 

1.6604 20.00 0.31 5.79 26.10 42.33 16.23 
 

Remark: 

1. Emission level (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m). 

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB). 

3. The other emission levels were very low against 20dB from the limit. 

4. Margin value = Emission level – Limit value. 

 

 

 

 

 



  Report No: 201110-3-03006F 

   

 Page: 77 of 97 Version: 2.0 

 

 

 

All configurations of EUT have been investigated and the worst case mode has been listed. 

Mode of EUT: 802.11g 

Antenna polarity: X, Test distance: at 10m 

Frequency   

(MHz) 

Antenna Factor 

(dB/m) 

Cable 

loss 

(dB) 

Receiver 

reading      

(QP) 

 (dBuV) 

Emission 

Level  

(QP)  

(dBµV/m) 

Limit     

(dBµV/m) 

Margin   

(dB) 

0.9679 19.81 0.36 6.73 26.90 47.00 20.10 

1.1171 19.84 0.43 6.93 27.20 45.76 18.56 

1.6186 19.99 0.33 6.78 27.10 42.55 15.45 
Antenna polarity: Y, Test distance: at 10m 

0.9380 19.82 0.35 9.03 29.20 47.28 18.08 

1.0276 19.81 0.39 6.10 26.30 46.49 20.19 

18.4540 20.34 0.46 5.70 26.50 48.60 22.10 
Antenna polarity: Z, Test distance: at 10m 

1.4694 19.94 0.42 4.74 25.10 43.39 18.29 

16.4899 20.26 0.44 5.41 26.10 48.60 22.50 

21.7495 20.37 0.51 6.72 27.60 48.60 21.00 
 

 

Remark: 

1. Emission level (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m). 

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB). 

3. The other emission levels were very low against 20dB from the limit. 

4. Margin value = Emission level – Limit value. 

 
 
 



  Report No: 201110-3-03006F 

   

 Page: 78 of 97 Version: 2.0 

 

 
 
Radiated Emission (30 MHz – 1000 MHz) : 
All configurations of EUT have been investigated and the worst case mode has been listed. 

Mode of EUT: 802.11b 

Antenna polarity & Test distance: horizontal at 3m 

Frequency   

(MHz) 

Antenna Factor 

(dB/m) 

Cable 

loss 

(dB) 

Receiver 

reading      

(QP) 

 (dBuV) 

Emission 

Level 

(QP) 

(dBµV/m) 

Limit     

(dBµV/m) 

Margin   

(dB) 

30.140281 17.22 0.46 -1.80 15.88 40.00 24.12 

99.664564 7.98 0.29 1.29 9.55 43.52 33.97 

189.564685 10.00 0.35 1.31 11.65 43.52 31.87 

286.068460 12.84 0.37 0.44 13.65 46.02 32.37 

457.655311 17.23 0.46 0.29 17.98 46.02 28.04 

729.656430 22.22 0.52 1.92 24.66 46.02 21.36 
Antenna polarity & Test distance: vertical at: 3m 

38.156313 12.90 0.37 6.99 20.25 40.00 19.75 

50.310621 8.66 0.30 13.69 22.65 40.00 17.35 

69.949900 6.50 0.25 3.14 9.89 40.00 30.11 

308.361585 13.33 0.37 0.31 14.02 46.02 32.00 

468.665446 17.85 0.46 0.03 18.34 46.02 27.68 

607.025544 20.74 0.49 1.79 23.02 46.02 23.00 
 

 

Remark: 

1. Emission level (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m). 

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB). 

3. The other emission levels were very low against 20dB from the limit. 

4. Margin value = Emission level – Limit value. 
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All configurations of EUT have been investigated and the worst case mode has been listed. 

Mode of EUT: 802.11g 

Antenna polarity & Test distance: horizontal at 3m 

Frequency   
(MHz) 

Antenna 
Factor (dB/m) 

Cable 
loss 
(dB) 

Receiver 
reading      

(QP) 
 (dBuV) 

Emission 
Level  
(QP) 

(dBµV/m) 

Limit     
(dBµV/m) 

Margin   
(dB) 

30.862235 16.83 0.45 -1.23 16.05 40.00 23.95 

43.607214  10.75  0.37  3.73  14.84 40.00  25.16  

154.408818 9.02  0.31  -1.06  8.27 43.52  35.25  

171.903808 9.58  0.33  2.03  11.94 43.52  31.58  

471.262525 17.99  0.46  0.78  19.23 46.02  26.79  

677.314629 21.36  0.51  1.22  23.09 46.02  22.93  
Antenna polarity & Test distance: vertical at: 3m 

41.330661  11.47  0.38  18.56  30.41 40.00  9.59  

43.194389  10.88  0.37  17.83  29.08 40.00  10.92  

62.929860  7.14  0.27  8.83  16.24 40.00  23.76  

199.118236  9.82  0.34  -0.49  9.67 43.52  33.85  

486.422846 18.25  0.46  0.01  18.72 46.02  27.30  

702.585170 21.93  0.52  1.01  23.46 46.02  22.56  
 

Remark: 

1. Emission level (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m). 

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB). 

3. The other emission levels were very low against 20dB from the limit. 

4. Margin value = Emission level – Limit value. 
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 Radiated Emission (Above 1000MHz) : 

All configurations of EUT have been investigated and the worst case mode has been listed. 

Mode of EUT: 802.11b 

Antenna polarity & Test distance: horizontal at 3m, PK 

Frequency 
(GHz) 

Antenna 
Factor 
(dB/m) 

Cable 
Loss 
(dB) 

Preamplifier 
(dB) 

Receiver 
Reading 
(dBuV) 

Emission 
Level 

(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

1.0640 24.29 5.02 -38.23 94.30 36.80 74.00 37.20 

1.6732 26.50 6.33 -38.60 97.26 38.50 74.00 35.50 

1.6484 26.37 6.29 -38.58 98.06 39.40 74.00 34.60 

2.3900 28.34 6.98 / 13.18 48.50 74.00 25.50 

2.4835 28.42 7.09 / 13.79 49.30 74.00 24.70 

5.7270 35.42 11.98 -40.94 113.58 49.20 74.00 24.80 

9.6360 38.48 16.22 -37.69 113.76 53.80 74.00 20.20 

18.0000 44.60 23.26 -38.68 123.62 63.60 74.00 10.40 
Antenna polarity & Test distance: vertical at: 3m, PK 

1.0484 24.25 4.99 -38.22 94.08 36.60 74.00 37.40 

1.3892 25.27 5.77 -38.37 95.47 37.60 74.00 36.40 

1.7236 26.76 6.42 -38.64 98.78 39.80 74.00 34.20 

2.3900 28.34 6.98 / 12.58 47.90 74.00 26.10 

2.4835 28.42 7.09 / 12.99 48.50 74.00 25.50 

5.6670 35.20 12.04 -40.82 112.08 48.10 74.00 25.90 

14.6130 40.30 19.91 -40.79 120.38 59.20 74.00 14.80 

17.7300 44.11 22.91 -39.30 124.71 64.20 74.00 9.80 
 

Remark: 

1. Emission level (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m). 

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB)- preamp(dB). 

3. The other emission levels were very low against 20dB from the limit. 

4. Margin value = Emission level – Limit value. 
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All configurations of EUT have been investigated and the worst case mode has been listed. 

Mode of EUT: 802.11b 

Antenna polarity & Test distance: horizontal at 3m, AV 
1.0656 24.30 5.03 -38.23 29.39 20.48 54.00 33.52 

1.5688 25.96 6.14 -38.54 28.95 22.50 54.00 31.50 

1.8180 27.25 6.60 -38.69 28.26 23.43 54.00 30.57 

2.3900 28.34 6.98 / 3.28 38.60 54.00 15.40 

2.4835 28.42 7.09 / 2.59 38.10 54.00 15.90 

4.2990 32.62 10.35 -40.35 26.89 29.51 54.00 24.49 

14.6010 40.32 19.85 -40.76 22.95 42.36 54.00 11.64 

17.9280 44.47 23.21 -38.98 20.28 48.98 54.00 5.02 
Antenna polarity & Test distance: vertical at: 3m, AV 

1.0200 24.16 4.92 -38.21 31.65 22.52 54.00 31.48 

1.2188 24.76 5.38 -38.25 30.61 22.50 54.00 31.50 

1.6932 26.60 6.36 -38.61 30.67 25.02 54.00 28.98 

2.3900 28.34 6.98 / 3.08 38.40 54.00 15.60 

2.4835 28.42 7.09 / 3.99 39.50 54.00 14.50 

5.4270 34.42 11.67 -40.70 26.92 32.31 54.00 21.69 

14.5440 40.42 19.80 -40.48 23.36 43.10 54.00 10.90 

17.9280 44.47 23.21 -38.98 22.56 51.26 54.00 2.74 
 

Remark: 

1. Emission level (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m). 

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB)- preamp(dB). 

3. The other emission levels were very low against 20dB from the limit. 

4. Margin value = Emission level – Limit value. 
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All configurations of EUT have been investigated and the worst case mode has been listed. 

Mode of EUT: 802.11g 

Antenna polarity & Test distance: horizontal at 3m, PK 

Frequency 
(GHz) 

Antenna 
Factor 
(dB/m) 

Cable 
Loss 
(dB) 

Preamplifier 
(dB) 

Receiver 
Reading 
(dBuV) 

Emission 
Level 

(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

1.1912 24.67 5.32 -38.26 46.30 38.04 74.00 35.97 

1.5208 25.71 6.03 -38.52 45.20 38.42 74.00 35.58 

2.3900 28.34 6.98 / 13.78 49.10 74.00 24.90 

2.4835 28.42 7.09 / 13.79 49.30 74.00 24.70 

2.2420 28.39 7.35 -39.01 44.48 41.21 74.00 32.79 

6.9570 37.23 13.32 -40.54 40.93 50.94 74.00 23.06 

13.8180 41.27 19.29 -39.69 36.89 57.76 74.00 16.24 

17.9130 44.44 23.26 -39.05 34.90 63.55 74.00 10.45 
Antenna polarity & Test distance: vertical at: 3m, PK 

1.2664 24.90 5.49 -38.30 45.60 37.68 74.00 36.32 

1.8780 27.57 6.68 -38.76 44.51 40.00 74.00 34.00 

2.3900 28.34 6.98 / 14.88 50.20 74.00 23.80 

2.4835 28.42 7.09 / 16.59 52.10 74.00 21.90 

2.9932 29.59 8.55 -39.70 44.69 43.12 74.00 30.88 

3.9300 32.32 9.84 -40.12 43.39 45.42 74.00 28.58 

14.5230 40.46 19.89 -40.38 37.90 57.87 74.00 16.13 

17.9640 44.54 23.40 -38.83 34.20 63.31 74.00 10.69 
 

Remark: 

1. Emission level (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m). 

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB)- preamp(dB). 

3. The other emission levels were very low against 20dB from the limit. 

4. Margin value = Emission level – Limit value. 
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All configurations of EUT have been investigated and the worst case mode has been listed. 

Mode of EUT: 802.11 g 

Antenna polarity & Test distance: horizontal at 3m, AV 
1.1912 24.67 5.32 -38.26 31.71 23.45 54.00 30.55 

1.4548 25.46 5.91 -38.41 30.46 23.43 54.00 30.57 

2.1400 28.31 7.18 -38.93 30.50 27.06 54.00 26.94 

2.3900 28.34 6.98 / 3.28 38.60 54.00 15.40 

2.4835 28.42 7.09 / 3.59 39.10 54.00 14.90 

4.3620 32.64 10.39 -40.34 29.88 32.57 54.00 21.43 

7.0500 37.35 13.43 -40.47 27.90 38.21 54.00 15.79 

9.6660 38.50 16.20 -37.85 24.38 41.23 54.00 12.77 
Antenna polarity & Test distance: vertical at: 3m, AV 

1.3008 25.00 5.56 -38.35 35.32 27.53 54.00 26.47 

1.8516 27.43 6.63 -38.72 34.30 29.64 54.00 24.36 

2.1392 28.31 7.18 -38.93 34.34 30.90 54.00 23.10 

2.3900 28.34 6.98 / 4.18 39.50 54.00 14.50 

2.4835 28.42 7.09 / 4.79 40.30 54.00 13.70 

3.5640 31.37 9.30 -40.06 29.95 30.56 54.00 23.44 

7.9500 37.35 14.42 -40.16 26.34 37.95 54.00 16.05 

17.6640 44.00 22.49 -39.18 22.23 49.53 54.00 4.47 
 

Remark: 

1. Emission level (dBuV/m) = Reading (dBuV) + Correction Factor (dB/m). 

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB)- preamp(dB). 

3. The other emission levels were very low against 20dB from the limit. 

4. Margin value = Emission level – Limit value. 
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9. Test Setup Photo 

9.1. Radiation Emission Setup Photo 
9kHz~30MHz 

 
 

(30~1000)MHz 
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(1000-18000)MHz 

 
 
(18000-26000)MHz 
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9.2. RF conducted Test Setup Photo 
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9.3.  EUT Axis of Setup Photo 

 
X Axis 

 
 

Y Axis 
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Z Axis 
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10. Internal Photo 

 
Battery & mainboard 

 
 

Front & USB cable 
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Mainboard 
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Rear & adapter 
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Reference: Laboratory of License 
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